
Model No.JR3070CT RECIPRO SAW



Model No.JR3070CT RECIPRO SAW

Item 
No. Parts No. Description

Interc
hang
eabilit
y

Q'ty New/
Old Note/∕ Note1

00/∕ /∕2650240 S-OE /∕

001 51/∕H0547 INS9UATION COLER /∕

003 51/∕VH545 PROTECTOR /∕ 8

0034/∕ 515/∕5740 PROTECTOR S /∕

005 H2/∕07V47 RETAININ* RIN* GE(TX S4/∕V /∕ 8

0054/∕ 167H614V RETAININ* RIN* GE(TX /∕V S /∕ 8

00541 1675304V RETAININ* RIN*GE(TX/∕V S /∕

006 3/∕0/∕2043 DRILIN* SUEELE /∕ 8

0064/∕ 3/∕0/∕2043 DRILIN* SUEELE O /∕ 8

00641 3/∕01V643 DRILIN* SUEELE S /∕

002 12V0H543 PIN 3 /∕

007 33/∕23H4/∕ *9IDE SUEELE /∕ 8

0074/∕ 33/∕7104V *9IDE SUEELE S /∕ 8

00741 31705340 *9IDE SUEELE S /∕

00V 5/∕77H/∕40 DRILIN* SUEELE *9IDE /∕

00H 5/∕V3/∕/∕43 SUEELE /∕

0/∕0 3561/∕547 P9S- PUATE /∕

0/∕/∕ 1330164/∕ COMPRESSION SPRIN* 1 /∕

0/∕1 13/∕2V74H TORSION SPRIN* /∕7 /∕

0/∕3 1677514H S-O9UDER SUEELE /∕5 /∕

0/∕5 1/∕3/∕7540 ( RIN* /∕5 /∕

0/∕6 H/∕/∕11640 PAN -EAD SCREW M6(/∕2 5

0/∕2 5/∕VV0242 CAP /∕

0/∕7 H2/∕0/∕147 STOP RIN* E42 /∕

0/∕V /∕6566/∕42 *EAR -O9SIN* COLER COMPUE
TE

/∕

0/∕H H2/∕0/∕147 STOP RIN* E42 /∕

010 /∕656014H SUIDER S9PPORT COMPUETE /∕

01/∕ 13303V41 COMPRESSION SPRIN* 6 1

011 51335347 SEAU PUATE /∕5 /∕

013 1/∕5/∕704/∕ PUANE )EARIN* /∕5A /∕

015 /∕2V5/∕04V SUIDER /∕ 8

0154/∕ /∕65V0543 SUIDER COMPUETE O /∕ 8

01541 /∕2V5/∕04V SUIDER O /∕ 8

01543 /∕2V5/∕04V SUIDER O /∕

016 3565V741 SUIDE PUATE /∕

012 3/∕7V514V *EAR -O9SIN* /∕

017 /∕6565747 )EARIN* COMPUETE /∕ 8

0174/∕ /∕6565747 )EARIN* COMPUETE O /∕

01V 3565V245 PUATE ) /∕

01H 1220V242 -E(. SOCBET -EAD )OUT M6(/∕2 1 8

01H4/∕ H/∕/∕11640 PAN -EAD SCREW M6(/∕2 O 1

030 12663040 -E(.SOCBET -EAD )OUT M6(V 3

03/∕ H6/∕06/∕46 SPRIN* PIN 34V /∕ 8

031 H/∕/∕11640 PAN -EAD SCREW M6(/∕2 3

033 3/∕7V5545 )EARIN* )O( /∕

035 1/∕/∕/∕0/∕4/∕ )AUU )EARIN* 200/∕UU) /∕

036 3565VV40 *EAR PUATE /∕ 8



032 1/∕371247 O RIN* 21 /∕

037 /∕6565H43 TORQ9E UIMITER COMPUETE /∕

03V 1220/∕146 TAPPIN* SCREW 6(36 5 8

03V4/∕ 12237343 TAPPIN* SCREW 6(36 O 5

03H 126/∕5H46 K CO9NTERS9NB -EAD SCREW 
M2(/∕2

/∕ 8

03H4/∕ 126/∕2647 TOR(SOCBET C.S.-EADSCREW M
2(/∕2

O /∕

050 35657H4/∕ S-OE *9IDE /∕

05/∕ 13111142 UEA+ SPRIN* ) /∕

051 1220V242 -E(. SOCBET -EAD )OUT M6(/∕2 1 8

0514/∕ H/∕/∕11640 PAN -EAD SCREW M6(/∕2 O 1

053 3565V642 PUATE A /∕

055 12663/∕4V -E(.SOCBET -EAD )OUT M2(/∕5 /∕

056 /∕656564/∕ CRANB CAM COMPUETE /∕ 8

0564/∕ /∕656564/∕ CRANB CAM COMPUETE O /∕

052 16712647 RIN* 1/∕ /∕

057 3/∕3/∕1/∕41 CO9NTER WEI*-T /∕

05V /∕656524H CRANB )ASE COMPUETE /∕

05H 3565VH4V *9IDE PUATE /∕

060 1/∕/∕16/∕41 )AUU )EARIN* 2003UU) /∕

06/∕ 126/∕5V47 TOR( SOCBET -EAD SCREW M6(
/∕5

5

061 1/∕1H6746 NEEDUE )EARIN* 7/∕0 /∕

065 5/∕VHH/∕46 STOPPER /∕

066 13/∕30H4/∕ COMPRESSION SPRIN* 6 /∕

062 1711574V UELER 10 /∕

067 1/∕301/∕46 O RIN* 6 /∕

06V 1/∕301/∕46 O RIN* 6 /∕

06H 5/∕30H64V PUATE C /∕

020 51/∕VHH45 SEAU RIN* /∕

02/∕ 12V0/∕14/∕ PIN 7 /∕

021 /∕2113240 S-I+T )9TTON /∕

023 13111/∕4V UEA+ SPRIN* A /∕

025 162/∕6V46 PIN 3 /∕

026 13335643 COMPRESSION SPRIN* 2 /∕

022 1625H143 S-O9UDER PIN 6 /∕

027 H2/∕06146 RETAININ* RIN* GE(TX S4/∕1 /∕

02V 16375543 +UAT WAS-ER /∕1 /∕

02H 1/∕/∕/∕3/∕41 )AUU )EARIN* 200/∕DDW /∕

070 16375543 +UAT WAS-ER /∕1 /∕

07/∕ 1V67/∕H45 )EARIN* RETAINER A /∕

071 15/∕V2347 +AN 70 /∕

073 6/∕320342 ARMAT9RE ASS'F 1104150L /∕

D/∕0 INC. 71Y75Y76

075 2V/∕26042 INS9UATION WAS-ER /∕

076 1/∕001H40 )AUU )EARIN* 20V,, /∕

072 12206246 TAPPIN* SCREW 6(56 1 8

0724/∕ 12252242 TAPPIN* SCREW 6(56 O 1 8

07241 12206246 TAPPIN* SCREW 6(56 O 1

077 5/∕VV/∕74/∕ )A++UE PUATE /∕

07V 6167/∕V47 +IEUD ASS'F 1104150L /∕



C/∕0 26501041 RIN* TERMINAU 1

C10 26560/∕42 CONNECTOR P4/∕.16 1 8

C1/∕ 2655V64V PARAUUEU SPUICE O 1

07H /∕655HV45 MOTOR -O9SIN* COMPUETE /∕

C/∕0 25370V4H )R9S- -OUDER 64/∕/∕ 1

0V0 2601/∕H47 SWITC- T*7/∕ARS4/∕ /∕ 8

0V04/∕ 2601114V SWITC- T*7/∕ARS4/∕ Z /∕

0V/∕ 126HH642 TAPPIN* SCREW 5(/∕V 6

0V1 /∕V3H3346 -ANDUE SET /∕

D/∕0 INC. /∕00

0V3 226VH045 POWER S9PPUF CORD /∕.04145.0 /∕

0V5 126HH642 TAPPIN* SCREW 5(/∕V 1

0V6 2V706145 STRAIN REUIE+ /∕ 8

0V64/∕ 2V7/∕1546 STRAIN REUIE+ O /∕

0V2 2V16734/∕ CORD *9ARD /∕0 /∕

0V7 25616340 NOISE S9PPRESSOR /∕

0VV 25600247 NOISE S9PPRESSOR /∕

0VH 25205H41 C-OBE COIU /∕

0H1 23/∕26/∕45 CONTROUUER /∕

0H3 1/∕312/∕46 O RIN* /∕7 /∕

0H5 5/∕VH0645 DIAU /∕

0H6 5/∕V6/∕V4/∕ SUEELE /∕

0H2 51/∕55V47 R9))ER )AND /∕

0H7 V2/∕13/∕45 JR3070CT NAME PUATE /∕

0HV /∕H/∕H2341 CAR)ON )R9S- C)4303 /∕

0HH 25376040 )R9S- -OUDER CAP 74/∕/∕ 1

/∕00 /∕V3H3346 -ANDUE SET /∕

D/∕0 INC. V1

/∕0/∕ /∕1661542 *EAR -O9SIN* COLER ASSEM)U
F

/∕ 8

D/∕0 INC. 34/∕5Y/∕2410Y11416Y1741HY

D10 INC. 51Y53Y6546HY2/∕422

/∕0/∕4/∕ /∕1750040 *EAR -O9SIN* COLER ASSEM)U
F

Z /∕

D/∕0 INC. 34/∕5Y/∕2410Y11416Y1741HY

D10 INC. 51Y53Y6546HY2/∕422

A0/∕ V157354H PUASTIC CARRFIN* CASE /∕ 8

C/∕0 5/∕771546 UATC- 1 8

A0/∕4/∕ V157354H PUASTIC CARRFIN* CASE O /∕ 8

C/∕0 5/∕771546 UATC- 1 8

C10 V/∕H/∕5346 MABITA UA)EU /∕ 8

A0/∕41 V1/∕21/∕43 PUASTIC CARRFIN* CASE O /∕

C/∕0 /∕213/∕645 UATC- 1

A01 7H100346 RECIPRO SAW )UADE SET /∕ 8

A014/∕ )40603V RECIPRO SAW )UADE +OR METAU Z /∕

A03 )406055 RECIPRO SAW )UADE +OR PUFW
OOD

/∕

A05 )406/∕63 RECIPRO SAW )UADE +OR WOO
D

/∕

Please state Parts No. when yo<r order. Print Date 12./∕0.1013


